

Request Date and Time:

24-May-26

Sample Kind:

Stone

Company Name:

 Rasha Gostaran Sharif
 Al Madar Al Thahabi Al Mutamayez Trading L.L.C

Job No.

1405-1483

Result Date and Time:

6-Jun-26

Lab Name:

Zarazma Mineral Studies Co

Methode Test:

AF-01-Lithium Fusion

Final Approval

Saleh Sobhdel -MD



Certificate: ISO 17025



ISO 9001


Attention: results are only addressed to shipping samples to the laboratory.
CERTIFICATE OF ANALYSIS
1405-1483
1405-1483

Element	SiO2	Al2O3	BaO	CaO	Fe2O3	K2O	MgO	MnO	Na	P2O5	SO3	TiO2	LOI
Unit	%	%	%	%	%	%	%	%	%	%	%	%	%
DL	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	-
Scheme	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01
Sample Name													
PINK SALT	0.07	<	<	0.24	<	0.61	<	<	38.81	<	0.42	<	59.85
BLUE SALT	0.06	<	<	<	<	22.55	<	<	23.29	<	0.16	<	45.84
HIMALAYAN SALT	0.47	0.09	<	0.52	<	0.52	0.62	<	37.73	<	1.87	<	58.18
ORANGE SALT	0.10	<	<	0.32	<	0.13	<	<	38.91	<	0.54	<	60.00
BLACK SALT	0.16	<	<	0.21	0.05	0.47	0.08	<	38.33	<	1.60	<	59.10
YELLOW SALT	<	<	<	0.46	<	0.10	<	<	38.84	<	0.71	<	59.89
GREEN SALT	0.34	0.13	<	0.33	0.11	0.11	0.05	<	38.62	<	0.75	<	59.56
WIHTE MINERAL SALT	<	<	<	0.06	<	0.13	<	<	39.19	<	0.20	<	60.42
INDUSTRIAL NO 1	<	<	<	<	<	<	<	<	39.27	<	0.19	<	60.54
INDUSTRIAL NO 2	<	<	<	0.85	<	<	<	<	38.45	<	1.41	<	59.29
INDUSTRIAL NO 3	0.29	<	<	1.49	<	0.17	0.23	<	37.69	<	2.02	<	58.11
INDUSTRIAL NO 4	0.06	<	<	0.26	<	<	0.10	<	39.10	<	0.18	<	60.30
CRYSTAL-ROCK SALT	0.91	0.21	<	0.06	<	0.07	<	<	38.78	0.05	0.12	<	59.80